NOV 17,2008 4:40PM Wv DIV OF PURCH NO 5168 P 2

AR SR N MRS L T Tred

Stala of Wast Virginia Request for
Department of Administration  Quiotation
Purchasing Divigion

2019 Washington Straet East

Post Offlce Box 50130

Charleston, WV 25305-0130

RFQ COPY

44 TYPE NAME/ADDRESS HERE

gl Paul R, Erickson

LeMay Erickson Willecox Architects
11250 Rogex Bacon Drive, Suite 16
Reston, VA 20190

o] DIVISION OF NATURAL RESOURCES
g PARKS & RECREATION SECTION

e BUILDING 3, ROOM 719

¢l 1900 KANAWHA BQULEVARD, EAST
% CHART.ESTON, WV

3 25305-0662 304-558-2775

4
DA
L AT
.

0001 1S 906-00-00-001 CEOEED

-

1
PRCHITECT/ENBINEERING [SERVICES, PROPESSIONAL |
1068 NiC -8 A % 50

RESSTION OF INTEREST

THE WEST VIRBINIA|! PURCHASING DIVISION, | FOR THE AGENCY,
[...]
planning, design, and construction management project experience, WWM and its President have extensive
hands on experience in both construction and treatment plant operations. As a licensed General Contractor
Class A and Water and Wastewater Operator Class |, WWM brings to the project a comprehensive package
of professional capabilities unparalleled in the industry.

WWM is a recognized leader in the design of municipal and industrial water and wastewater treaiment
plants and pumping stations with extensive experience in the preparation of preliminary assessments and
reports, budget cost estimates, final engineering documents, and in the performance of consiruction phase
activities

From the Influent piping through the treatment or pumping facilities and out to the discharge point, WWM
views a water or wastewater treatment plant or pumping station as a complete system not just an
assemblage of the individual parts. WWM also has expertise in water distribution system analysis,
mechanical sewer design and electrical and SCADA conirol design and can select and integrate all the
proper components into an overall operating system, WWM's staff of degreed and licensed engineers are
highly capable of developing physical, chemical and biological process designs to meet specific permit

requiremenis and for the subsequent selection of the most appropriate, efficient and aconomical equipment.

Due to its extensive hands on construction and
operations experience WWM designs are easily
constructed and are as maintenance free and
operationally straight forward as possible. WWM
designed facilities are accessible and well it
easy to clean and maintain, making emergency
repairs easier to perform. WWM has expertise
with comstant speed and variable speed
controflers, flow metering, and SCADA. WWM's
design engineers work seamiessly with its core

/N




INTRODUCTION WASTE WATER MANAGEMENT, INC. A'A.

1S

electrical power and structural engineering sub-consultants in order to design treatment plants stations and
pump stations that are reliable, cost efficient, and aesthetically pleasing

WWM has completed numerous projects for the Prince William Gounty Service Authority and has a close
relationship with its Engineering and Operations Department Working with the Service Authority, WWM has
developed the Service Authority’s standard large flow pump stations These pump stations include a
monolithic comminutor vault / wet well / meter vault structure with associated control building, emergency
generator, SCADA, and fufure provisions for odor control equipment

WWM employs professional engineers and
scientists in the fields of hydraulic engineering
and advanced wastewater treatment process
engineering WWM has developed expertise
with the use of computer hydraulic models and
has generated numerous models for municipal
water distribution systems and for municipal
wastewater treatment pfants. WWM utilizes
computerized hydraulic medeling to analyze the
interaction of multiple pumping statians fied into
common force mains. Software that WWM uses
includes Haestad Methods WaterCAD and
EPANET 2.0. WWM also uses SWMM io model
gravity sewer systems and BioWin to model
wastewater treatment plant performance.

Wastewater Treatment Plants

Town of Montross, Westmoreland County VA

City of Danville, Danville VA

Town of Chincoteague, Accomack County, VA
Town of Hamilton, Loudoun County, VA

Town of Fincastle, Botetourt County, VA

Gesher Jewish Day School, Fairfax County VA
Evergreen Country Club, Prince William County VA
Warrenton Chase, Fauquier County, VA
Widewater, Stafford County, VA

Sewage Pumping Facilities

Timber Truss, Orange County, VA

Stafford Commerce Park, Stafford County, VA
Rappahanock Landing, Stafford County, VA
Cabin Run, Prince William County, VA
Mayfield Trace, Prince William County, VA
Belmont, Loudoun County, VA

Cedarcrest, Loudoun County, VA

Gunston Commerce, Fairfax County, VA
Lorton, Fairfax County, VA

Water and Sewer Systems

Potomac Crossing, Westmoreland County, VA

Town of Chincoteague, Accomack County, VA

Botetourt County VA Comprehensive Water and Sewer systems
Town of Hamilton, 50 Year Water and Sewer Master Plan

Town of Kimarnock, VA, Water and Sewer Master Plan

Town of Purcellville, VA, Sewer Master Plan

Water Storage Tanks, Main Replacements/Extensions, and Treatment Plants
Lovettsville Development Partners, Loudoun County, VA

Hamilton, Loudoun County, VA

Ladysmith, Caroline County, VA

Loveitsville Retirement Village, Loudoun County, VA




INTRODUGIION WASTE WATER MANAGEMENT, INC. A"“.

Town of Hamiiton, VA

Stormwater Pumping Facllities
Edmonston, Prince George's County, MD

Construction Administration

Route 20 Sewer, Orange County, VA

Warrenton Chase WWTP, Fauquier County VA

Hamilton Water System, Loudoun County, VA

Hamilton / Loudoun Sewer Extension Project, Loudoun County, VA
Mountain Vernon Ladies Association of the Union, Fairfax County, VA

Water System Modeling

Town of Colonial Beach, Westmoreland County, VA
Town of Hamilton, Loudoun County, VA

Town of Lovettsville, Loudoun County, VA

WARRENTON CHASE TREATMENT PLANT (WWTP) AND SUBSURFACE DISCHARGE

Fauquier County, Virginia

Project Highlights

60,000 gpd WWTP

7.5 acres of drainfields with monitoring wells and drip system tubing

Lakeside Screen and grit removal

Agua Aerobic Dual train SBR system w/ pre- and post-equalization

Aerobic digester

Dynasand tertiary filters

24 hour emergency effluent storage

Goulds disposal field dosing pumps

American Manufacturing disc filtration unit

400 kw Standby Generator (also serves adjacent water booster station facility)

* & & & & & & & 2 @

Project Description

Waste Water Management, Inc. provided complete
civil, hydraulic, mechanical, structural, and electrical
engineering design services for the wastewater
treatment plant (WWTP) at Warrenton Chase, a
residential development composed of 150 singfe family
homes. The WWTP is enclosed inside a CMU block
building covering 6,000 sf The trealment process
begins with a screenings and grit removal system that
drains into a pre-equalization basin. The flow is then
pumped into a dual Sequencing Batch Reactor (SBR)
that either pumps mixed liquor to an aerobic digester
or decants to a post-equalization tank. The treated
effluent in the post-eq tank is pumped through sand
filters and a UV disinfection system before being
stored in dual underground tanks which provide 24
hours of emergency storage in case of any drainfield
disposal issues These tanks drain to a duplex
submersible disposal field dosing pump station.
Effluent is pumped through a final disc filtration unit
before discharging to a 32 field network of drainfields
using % inch polyethylene dripper tubing to distribute
the final effluent over 7.5 acres. The site was
constructed with expandability for a methanol building
in case of shicter nutrient limits in the future.
Construction cost was approximately $5 8 million.




INTRODUCTION WaSTE WATER MANAGEMENT, INC. A"!‘

Project References

Owner

Toll Brothers Inc

43089 Ryan Road, Suite 101
Ashburn, VA 20148

{(703) 729-0951

Contact: Jon Cannizzo, P E

Requlatory Agency
Fauquier County Water and Sanitation Authority

7172 Kennedy Road
Warrenton, VA 20187-1646
(540) 349-2092

Contact: Wayne Stephens, P E.

BEL ALTON
Charles County, Maryland

Project Reference

JLW Associates

23464 Hollywood Road

| eonardtown, MD 20650

Contact: Michael Baker, Vice President
Telephone: (301) 475-5747

Project Descripticn

WWM and JLW are currently working in a Design/Build team
arrangement on the Charles County MD “Bel Alton
Wastewater Treatment Plant Improvements” project This
small project is being upgraded in response to the
Chesapeake Bay Nutrient Reduction Program and involves
maintaining full operating capability of the existing wastewater

treatment plant during the construction of the new facilities. The 30% design submittal is in the final stags

of review by the Maryland Department of the Environment. Construction completion is scheduled for spring
2009,

WIDEWATER

Stafford County, Maryland

Project Highlights
o Influent equalization contrel and pumping

system

Four state aerobic — anoxic reactor
Aerobic sludge digestion and thickening
Chemical feed systems

LEED certified laboratory and control
building

SCADA system integration

Project Description

The Widewater wastewater treatment is planned to serve the “Widewater Magisterial District” in accordance
with the Stafford County, VA Comprehensive Plan. Originally controlfed by the Marytand Department of the
Environment it was permitted for an initial flow of 0.50 MDG with expansion to 220 MGD. Following an




INTRODUCTION WASTE WATER MANAGEMENT, INC, A"“.

agreement between the states of Maryland and Virginia, the project now carries a Virginia Pollutant i
Discharge Elimination System (VPDES) permit issued by the Virginia Department of Environmental Quality

In response to the recently adopted Chesapeake Bay Nufrient Reduction Strategy the permit has been
amended to include limits on Nitrogen (3 0 mg/T) and Phosphorous (0.14 mg/l)

Originally proposed as a Sequencing Batch Reactor (SBR) process, recent improvements in membrane
bioreactor (MBR) technologies and economics, the proposed project will include an influent equalization
control and pumping system, a four stage aerobic - anoxic reactor utilizing low energy high oxygen transfer
hyperbolic disc mix air systems for denitrification, an external MBR equipment package, ultraviolet
disinfection, aerobic sludge digestion and thickening, chemical feed systems, a LEED certified laboratory
and control building, and a SCADA system integrated into the local utility communications program The
initial design submission will be in November 2608.

e, B
frar 4 gy

9

LRy vty

TowN ENGINEER FOR THE TOWN OF HAMILTON, VIRGINIA

Town of Hamilton, Virginia

Project Description

WWM has served as the Town Engineer for over ten years and completed numerous critical infrastructure
projects related to the Town of Hamilton's water and sewer systems

Water Treatment Plant

Waste Water Management, Inc. was retained by the Town of Hamilton, Virginia to design a new water
treatment plant to serve a new Loudoun County elementary school. Recognizing the need to replace the
Town’s aging distributed system of groundwater treatment plants and to fully utilize a new high yield well,
Waste Water Management, Inc. sized the plant at 400 gpm, which is enough to supply the entire Town. The
plant incorporates raw water storage, greensand filtration, disinfection, finished water storage, and
distribution pumping systems, A laboratory and storage facilities are also provided. Waste Water
Management, Inc. incorporated the new 6500° raw water pipeline into the Town's hydraulic network model

Project Highlights

« Two greensand filters 200 gpm each

» 50,000 gallon raw water storage tank

» 200,000 gallon finished water storage tank
» Filter pumps 400 gpm @ 97"




INIRODUCTION WASTE WATER MANAGEMENT, INC. ﬂ!“

A g

Distibution pumps 500 gpm @168’
Chemical Feed Systems

300 kw emergency generator
SCADA

I Water Distribution System Model
T T S e As a part of the Town’s water system upgrade, a hydraulic and
: ; water quality model of the Town’s water distribution network was
developed. The model was developed using AutoCAD and
Haestad Methods WaterCAD, Field determination of friction
factors was performed at various locations to calibrate the
model, which is now used successfully in the optimal selection of
waterline replacement projects. It has also been used to
determine the effects of taking various wells out of service.

Stone Eden Well (Well 14)

WWM developed, designed, and coordinated the permitting of
the Town’'s new Stone Eden Well (Well #14). The well is a high
yield well designed to replace the Town's aging distributed
system of wells. The project is a part of the Town of Hamilton's
Water System Improvements as conceptualized in the Town of
Hamilton Water System Preliminary Planning Report, also
prepared by WWM.

Harmony Sewage Pump and Water Booster Stations

WWM designed the Harmony Intermediate School Sewage
Pump Station and Water Booster Stations to serve the new
Harmony Middie School and growing western part of the town.
The sewage pump station incorporates precast wet well and
valve vault structures, ventilation fans, outdoor lighting, and a
precast concrete control building The contral system for these
stations provides the groundwork for the Town's upcoming
SCADA conversion project.

Project Reference
Town of Hamilton, Virginia

53 East Colonial Highway
Hamilton, Virginia 20159

Contacts: Past Mayor Keith Reasoner
(540) 338-2811
Email: kreasoner@aol com




INTRODUCEION WasTE WaATER MANAGEMENT, INC, e t‘-"‘.

EVERGREEN COUNTRY CLUB WASTEWATER TREATMENT PLANT

Prince William County, Virginia

Project Highlights

7,500 gpd Dual Train CSBR with Sludge Holding Tank
Tertiary Fiitration with Sand Media

PLC Gontrols for Automated Cycle Timing

UV Disinfection

50 KW Standby Generator

Enclosure for chemical feed and onsite lab equipment
E-One Package Duplex Grinder Station

1-1/2" lowmeter

* 4 & & 8 B 09

Project Description

Waste Water Management, Inc. provided complete civil,
hydraulic, mechanical, structural, and electrical engineering
design services for Evergreen Country Club Golf Course. =5

The 7,500 gpd station consists of an influent grinder pump station, dual train Continuous Sequencing Batch
Reactor (CSBR) with a sludge holding tank, sand filtration, UV disinfection, and post aeration before
discharging to a receiving stream of the Potomac River. The biological system first treats for removal of
nitrogen, solids and organics with coarse bubble diffused air. The effluent is decanted into tertiary sand
filters which act as a second barrier to remove solid contaminants. Final freatment involves disinfection with
UV light and post aeration to meet State regufations for dissolved oxygen concentration. A programmable
logic controller {PLC) was installed for controfling the system,

Cwner

Evergreen Country Club
15900 Berkeley Drive
Haymarket, Virginia 20169
(703) 754-4778

Contact: Dave Anderson

Equipment Supplier
Kappe Assaciates

P.O. Box 7986
Charlottesville, VA 22906
{434} 985-7090

Contact: George Long

Regulatory Agency
Virginia Department of Environmental Quality

Northern Virginia Regional Office
13901 Crown Court
Woodbridge, Virginia 22193
(703) 583-3903

LOVETTSVILLE WATER SYSTEM

Loudoun County, Virginia

Project Highlights

¢ Water Main Extension — 13,000° of 8” and 6” main
» 400 gpm Water Treatment Plant with iron and manganese removal
* 300 gpm Water Treatment Plant with iron and manganese removal




INTRODUCTION WASTE WATER MANAGEMENT, INC. A!!"-

» 158,000 gatlon water storage tank
» Backwash pump station and force main
s Design of SCADA system

Project Description
Waste Water Management, Inc. was the Engineer on a

variety of public and private water system projects for the
Town of Lovettsville, Virginia. A complete hydraulic
analysis of the Town's existing distribution system was
performed using Haestad Methods WaterCAD. Areas of
substandard pressure were identified and the distribution
systems serving subsequent developments were
designed to remedy this, Two potable water treatment
plants with filration, chlorination, and storage tanks were
designed to serve development. A new SCADA system
was designed to monitor the Town's existing and new
facilities Cost of water plants was approximately $25
million.

Clients

JGS Residential, ELC
5126 Harford Road
Baltimore, Maryland 21214
(410) 426-5000

Contact: Jim Sakellaris

Town of Lovettsville, Virginia
6 East Pennsylvania Avenue
Lavettsville, Virginia 20180
(540) 822-5788

Contact: Mayor Elaine Walker

Contractor

Structures and Utilities
3381 Torrey Pines Circle
Riner, Virginia 24149
(540) 382-3967

Contact: Dewey Lusk

GESHER JEWISH DAY SCHOOL ONSITE SEWAGE TREATMENT AND DISPOSAL SYSTEM